SPARE PART CATALOGUE | TSE 12 TSE 16

FRAME POS. PART NO. ERP CODE ENGLISH NAME QTYy
1 7800 Alloy Frame 12 1
1 7804 Alloy Frame 16
2 7805 Charge plug 1
3 7806 Battery and controller Cover 1
REAR WHEEL - 12" POS. PART NO. ERP CODE ENGLISH NAME QTYy
A 7807 Rear Hub Assembly
1 Rear Wheel Assembly - 12" 1
2 Flat Washer 12*24*L4 2
3 Stop Washer 12*24*1.3 2
4 Cap Nut M12 2
REAR WHEEL - 16" POS. PART NO. ERP CODE ENGLISH NAME QTY
A 7808 Rear Wheel Assembly - 16" 1
2 Flat Washer 12*24*L4 2
3 Stop Washer 12*24*L.3 2
4 Cap Nut M12 2
TYRE ASSEMBLY - 12" POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7809 Front & Rear Wheel Tyre 12"x2.25 1
2 7810 Front & Rear Wheel Tube 12"x2.25 1
3 Valve Cap 1




TYRE ASSEMBLY - 16" POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7811 Front & Rear Wheel Tyre 16"x2.125 1
2 7812 Front & Rear Wheel Tube 16"x1.75/2.125 1
3 Valve Cap 1
a
FORK ASSEMBLY - 12" POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7813 16" Front Fork - TSE 16 1
A 7814 Clamp & Bearing Assembly
2 Lower Bearing Seat 1
3 Lower Ball Bearing 1
4 Lower Bearing cover 1
5 Upper Bearing Seat 1
6 Upper sealed Bearing 1
7 Dust Cover 1
8 Upper Bearing Cover 1
9 Clamp Spacer 1
10 Handle bar Clamp Holder 1
1 3_Dmm 11 Handle bar Clamp Holder Cover 1
_1 0 1 2 12 Handle bar Clamp Cap 1
@@ @ @@ @ @ %1 5 13 Hex. Socket Bolt M5x16 2
14 Hex. Socket Bolt M5x22 4
2 3 4 5 6 7 8 9 0@ PO 15 Hex. Socket Bolt M6x28 1
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FORK ASSEMBLY - 16" POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7815 12" Front Fork - TSE 12 1
2 Lower Bearing Seat 1
3 Lower Ball Bearing 1
4 Lower Bearing cover 1
5 Upper Bearing Seat 1
6 Upper Sealed Bearing 1
7 Dust Cover 1
8 Upper Bearing Cover 1
9 Clamp Spacer 1
10 Handle bar Clamp Holder 1
11 Handle bar Clamp Holder Cover 1
13- 12 Handle bar Clamp Cap 1
10 12 13 Hex. Socket Bolt M5x16 2
@@ @ @ @ @ @ @ %1 5 14 Hex. Socket Bolt M5x22 4
15 Hex. Socket Bolt M6x28 1
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HANDLE BAR POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7816 Alloy Handle Bar - 22mmxL520mm 1




THROTTLE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTYy
1 7817 Throttle Assembly 1
2 7818 Black Grip (Left and Right) 1

THROTTLE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
1 7819 Thumb Throttle 1

REAR BRAKE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTYy
1 7820 Brake Lever 1
2 7821 Rear Brake Caliper 2
3 7822 Rear Brake Cable 3

3——

s




v

BRUSHLESS CONTROLLER POS. PART NO. ERP CODE ENGLISH NAME QrTYy

1 7823 Brushless Controller 1
BATTERY ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY

1 7824 Battery Li 24v 5.2A-5C 1

%@

SEAT ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTYy

1 7825 Seat 1

2 Seat Stem 20x26xL205 - TSE 16 1

2-1 Seat Stem 20x26xL 165 - TSE 12 1

3 Seat Clamp 1
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ALLOY FOOTPEG POS. PART NO. ERP CODE ENGLISH NAME QTY
A 7826 Rubber Footpegs Assembly

1 Alloy Spacer 2

2 Black Footpeg 2

3 Hex. Socket Bolt M8x40 2




STAINLESS FOOTPEG POS. PART NO. ERP CODE ENGLISH NAME QTYy
A 7827 Stainless Footpeg Assembly
1 Stainless Mount Left&Right 1 Set
2 Footpeg Left&Right 1 Set
3 Hex. Socket Bolt M8x28 2
4 Pin L42mm OD8 2
5 Spring Left & Right 1 Set
6 Split Pin 2.5x30 2
FRONT AXLE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A 7828 Front Axel Assembly
1 Front Axel M10xL135 1
2 Spacer 10x14xL5 2
3 Stop Washer 10x25xL2 2
4 Flat Washer 10x20xL2 2
5 Cap Nut M10 2
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REAR BRAKE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTYy
A 7828 Rear Disc Assembly
1 Rear Brake Disc 140mm 1
2 Hex Head Screws - M5xL12 6







